
 MELLOTT MFG. CO., INC.
EQUIPMENT TYPE:
BARK CONVEYOR

DESCRIPTION: 25' HORIZONTAL PAN ASSEMBLY

DRAWING TYPE: SOLID-EDGE DRAFT

DRAWING: 30-80-001 SHEET: 1CREATED BY:

DATE: 10/23/08

NOTES

A

DETAIL A

B

DETAIL B

25'-0"

23

6

11

24

1

5

28 1 BOLT ASSEMBLY 06-80-019

27 1 TAIL IDLER WHEEL RETAINER WASHER 10-80-130

26 1 KEYSTOCK 10-80-078

25* 1 KEYED IDLER PULLEY 30-80-004

24 1 C1045 SHAFT 10-80-062

23 8 BOLT ASSEMBLY 06-80-006

22 1 BARK SHIELD 10-80-074

21 1 BARK SHIELD 10-80-073

20 1 BARK SHIELD 10-80-072

19 2 BOLT ASSEMBLY 06-80-005

18 1 SCRAPER 21-80-013

17 1 SCRAPER 21-80-012

16 2 BOLT ASSEMBLY 06-80-004

15 2 CTR IDLER PULLEY RETAINER 10-80-069

14 2 CENTER IDLER ASSEMBLY 30-80-003

13 2 5003 - 1/8" NPT Straight Pipe Fitting x 1 1/4" Oval All 12-5003

12 2 45 STREET ELBOW  1/8 NPT TO  1/8 NPT 12-20028

11 4 BOLT ASSEMBLY 06-80-003

10 2 IDLER SHAFT WELDMENT 21-80-011

9 2 1/2"-13 HEX NUT 0.5-13 HN

8 2 1/2" SAE FLAT WASHER 06-FW.50SAE

7 1 TAIL IDLER SCRAPER 21-80-010

6 4 BOLT ASSEMBLY 06-80-002

5 1 TAIL IDLER SPROCKET SHOE 21-80-009

4 2 1 7/16" SOLID SET COLLAR 02SC-ASC-107

3 4 BOLT ASSEMBLY 06-80-001

2 2 DODGE SC 1 7/16" PILLOW BLOCK BEARING 02-P2B-SC-107

1 1 25' HORIZONTAL PAN WELDMENT 21-80-005

Item QTY Title File Name

13

21

22

17

18 1516

12

26

24

23

C

DETAIL C

4

4 1 1/2-13 N.C. HEX NUT 06-0.5-13 HN

3 1 1/2" LOCK WASHER 06-LW.50

2 1 1/2" SAE FLAT WASHER 06-FW.50SAE

1 1 1/2"-13 X 2" HEX HEAD CAP SCREW 06-.5-13 X 2.00 HHCS

Item QTY Title File Name

1

BOLT ASSEMBLY# 06-80-001
FOUR REQUIRED

3

3 1 1/2-13 N.C. HEX NUT 06-0.5-13 HN

2 1 1/2" LOCK WASHER 06-LW.50

1 1 1/2"-13 X 1 1/2" HEX HEAD CAP SCREW

Item QTY Title File Name

1 2

BOLT ASSEMBLY# 06-80-003
FOUR REQUIRED

3 1 1/2-13 N.C. HEX NUT 06-0.5-13 HN

2 1 1/2" LOCK WASHER 06-LW.50

1 1 1/2"-13 X 1 1/2" HEX HEAD CAP SCREW

Item QTY Title File Name

1 2 3

BOLT ASSEMBLY# 06-80-002
FOUR REQUIRED

2 1 3/8" LOCK WASHER 06-.375_Lw

1 1 3/8"-16 X 3/4" HEX HEAD CAP SCREW 06-.375-16 X .75
Hhcs

Item QTY Title File Name

1 2

BOLT ASSEMBLY# 06-80-004
TWO REQUIRED

20

4
7 98

3

4 1 3/8"-16 HEX NUT 06-0.375-16 HN

3 1 3/8" LOCK WASHER 06-LW.375

2 1 3/8" SAE FLAT WASHER 06-0.375_Sae

1 1 3/8"-16 X 1 1/2" HEX HEAD CAP SCREW 06-.375-16 X 1.50 Hhcs

Item QTY Title File Name

1 2 4

BOLT ASSEMBLY# 06-80-005
TWO REQUIRED

3 1 1/2" SAE FLAT WASHER 06-FW.50SAE

2 1 1/2" LOCK WASHER 06-LW.50

1 1 1/2"-13 X 1 3/4" HEX HEAD CAP SCREW 06-.5-13 X 1.75 HHCS

Item QTY Title File Name

1 2 3

BOLT ASSEMBLY# 06-80-006
EIGHT REQUIRED

42 1/4
INSIDE PAN DIMENSION

14

16

11

19

19

23

10

14

27
28

1

Item QTY Title PART NO.

1 1 3/8"-16 X 1" HEX HEAD CAP SCREW 06-.375-16 X 1.0 Hhcs.par

2 1 3/8" LOCK WASHER 06-.375_Lw.par

2

BOLT ASSEMBLY# 06-80-019
ONE REQUIRED

32


